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Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa
Tenaris m-.OCU CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (91697) Veracruz, Ver. México
(562) 229 989 1100 tel
cwcowi Nh ._ \ L. (52) 229 9891120 ﬁMx
Date/Dia:  20/06/2003
Customer /Cliente. . TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customers Order / Cliente Orden - (tem N*

Customer’s Reference / Referencia del diente

Manufacturer’s Works Order N° / Confirmacién de Venta

054667/03

ﬁz_m:Ema_Em Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surtace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o espedificaciones.

API S5L/ASTM Al06/ASME SA106/ASTM A53

Steel Grade / Qrado de acero.
B/X42 PSL1

BISELADO NORMAL

Ends / Extremcs. NORMAL BEVEL

Dimensions / Dimensiones.
73.00 X 5.20 MM
2-7/8 X 0.203 INCH

Length / Longitud.
5.50 7/ 7.00 MTS

18.00 / 23.00 FT

Quantity / Cantidad. 74 Pcs/pz

Nominal Weight / Peso Nominal
8.62 Ke/M
5.79 LB/FT

TENSILE TEST /

ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y. S uTs. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
HeatN° | Sample N°} Ls Type Size Temp. [JKG/MM2 KG/MM2 uT.s Alargamiento
Colada N° | Muestra N° Tipo Ori Tamafio de
mm lensayo Required / Requerido § Required / Requerido Required [% in 2inches
[TMin: TMin: Min % =
TMax: TMax:
LMin: LMin: Max Obt.
°C LMax: LMax: %
e—— -~ s
25793 366577 |c/B Rec L 19.25 x 5.40 TA 34.67 48.03 0.72 33
25794 366578 |C/B Rec L 19.25 x 5.00 TA 34.77 48.74 0.71 32
Ls: 1 ion of the ple /L lizacion de fa muestra C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cli: Round bar specimen/ Cilindrica Ort: Orientation / Orientacién L: Longltudinal / Longitudinai T: Transverse / Transversal
TA: Raom Temperature / Temp ira Ambiente UTS: Uitimate tensile strength / Resistencia

Y.8.: Yield strength / Fluencla
TMax: Transverse Maximum / Maximo Transversa

LMin: Logitudinal Minimum / Minimo Longitudinal

Min: Minimum / Minimo

Max: Maximum / Méximo
LMax: Longltudinal Maximum / Méximo Longitudinal

Qbt: Obtained / Obtenido

TMIn: Transverse Minimum / Minimo Transversal

HARDNESS TEST /

ENSAYOS DE DUREZA

Y T T T
Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N° § Muestra N° Ls JReq. Min: Req. Max:
Aesult /Resultado

25793 }366577 C/B J130

This is to ceriify that he producss described here in wers mantifactured, sampled, testad, and/or inep din with he ifi and meets the requirements in all respects. This carificate is issued by a computerized system and itis valid with electonic signature. On the original cerificate the Fade-mask gresn coloured

Tenarie™ is stamped. in case the awner of the original certlicate would release a copy of it, he must attest it conformity 1o the original one, taking upon himselft the responsabiity for any unlawful of not allowed use. Any and/or falsifi will be o the law.

Ests documento certfica que loe pi aqui lueron y/o insp de acuerdo con la il o0 de refs ia y satstace loe P imi Este if &6 amite medi un sislsma comp y e vélido con frma sleckrdnica. En el certificado original el logotipo

Tenaris {varde) eeth impreeo an lahoja. En caso de que el p e ifi gue una f pia del mismo, deberé garantfizar la confarmidad con el original, y se hace responsable por cualquier uso #egal o indebide. Cualquier ion y/o faleife eta a la loy. _ DICA 777 04 Of




Tubos de Acero de México, S.A.
m smm Km 433.7 Carr. México-Veracruz
Via Xalapa

Tenaris Group CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page/ Pagina: (91697) Veracruz, Ver. México

03009174 2/4 (59 293 539 1120 fx
bateDia_20/06/2003

Customer / Cliente: TUBOS CONEXTIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del diente Manufacturer’s Works Order N° / Confirmacién de Venta
054667/03
{Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas o espedificaciones. Steel Qrade / Qrado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 74 Pcs/pz Nominal Weight / Peso Nominal
73.00 X 5.20 MM 5.50 / 7.00 MTS 8.62 KG/M
2-7/8 X 0.203 INCH 18.00 / 23.00 FT 5.79 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardnesgs / Dureza superficial. |
External/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N° | Muestra N° Ls JReq. Min: Reqg. Max:
Result /Resultado
25794 366578 Cc/B _Pwo
__-nn [ lon of the ple / Localizacién de la muestra C/B: Body / Cuetpo R/U: Upset / Recaique Req: Required / Requerido _
Min: { Minimo Max: Maximum / MaxI| .
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
HealN° | sampie N° Flattening Test
Colada N° 1 Muestra N° Ensayo de Aplastamiento
25793 366577 GOOD/BUENO
25794 ]366578 |GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION OUIMICA.
Composition, % / Composicion %
[4] Mn sl Cr Mo S P Ni v Cu Al Sn As Nb Ti Ca 8 N
X 100 X 1000 X 10000
Heat H Max]
Colada Min}
Sample N° [P Max}
| Muestra N° Min}
25793 H 13 104 26 4 2 1.5] 11 3 1 49 31 5 3 1 3 20 2 30
366577 P 13 103 25 4 2 1.3 11 32 1 51 30 4 2 1 4 18 1 31
Thie is to corSfy that he prode described here in were ‘ested, and/or insp n with the ifi i and meets the in all respects. This cerlificate is issuad by a computerized system and it is valid with ic s On the original i the ¥ade-mark green coloured
‘Tenaris' is stamped. in case he owner of the original corfficats would release a copy of it, he must attest its conformity 1o the original one, taking upon himeslft the responeability for any unlawhil or not allowad use. Any ion and/or falsification will be o helaw.
Este tfica que loe p descritoe aqui kseron £ bados y/0 Nspecci de acuerdo con la ificacidn de refe iay satsface los imi Este cortifi &6 omite i un sistema y o6 valido con fima slectdnica. En el certificado original ol logotipo
Tenaris (verde) esth impresa en lahoja. En caso de que ol p dor det cortifi gue una k ia del mismo, deberé garantizar la conformidad con el original, y se hace responsable por cualquier uso ilagal o indebido. Gualquier 6n y/o falaifi & sujeta a la ley. _ DICA 777 04 0]
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Tamsa

..—.mjmlm m.__‘OCU CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:

03009174 3/4
Date/Dia:  20/06/2003

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México

(52) 229 989 1100 te!
(52} 229 989 1120 fax

Customer /Cliente: 'TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del diente Manufacturer's Works Order N° / Confirmacion de Venta
054667/03
{Manufacture Process/ Proceso de fabicadién. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spegification / Normas o espedificaciones. Steel Qrade / Qrado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 74 Pes/pz Nominal Weight / Peso Nominal
73.00 X 5.20 MM 5.50 / 7.00 MTS : 8.62 KG/M
2-7/8 X 0.203 INCH 18.00 / 23.00 FT 5.79 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Compaosition, % / Com| oo_n_m:#
c Mn sl Cr Mo s P Ni v Cu Al sSn As Nb Ti Ca B N
X 100 X 1000 X 10000
Heat H Max|
Colada Min
Sample N° [P Max|
Muestra N° Min
366577 P 13 104 25 4 2 1.2 11 32 1 50 30 4 1 1 3 19 1 32
25794 H 13 104 25 3 1 1.5 10 23 1 64 30 4 2 1 3 17 2 35
366578 P 13 103 25 4 2 1.4 10 33 1 51 30 4 2 1 4 15 1 as
366578 P 13 102 25 4 2 0.9 10 33 1 51 30 4 2 1 4 18 1 39
— H: Heat / Colada P: Product / Producto _
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTIA

PRUEBA HIDRAULICA : 207 kPa*100 = 3000 Psi (5 seg).

FABRICACION DE ACERO : F.A.E. / F.L. Y ch CONTINUO - ACERO CALMADO AL ALUMINIO - METODO GRANO FINO.

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENKR UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES

MATERIAL LIBRE DE CONTAMINACION POR MERCURIO.

CONTROL VISUAL Y DIMENSIONAL : SATISFACTORIO.

FABRICACION DE TUBO : LAMINADO EN CALIENTE SIN COSTURA.

TRATAMIENTO TERMICO : DIRECTO DE LAMINACION

CONTROL NO DESTRUCTIVC (C.N.D.) 100 % : SATISFACTORIO.

METODO DE INSPECCION: E.M.I. LONG. (EXT.) NOTCH 12,5 %

This is & certify that the produ described here in , tosted, and/or i din with he specificati fe and meets the i in all reepocis. This cerlfk isissued by a ized system and it is valid with eleckonic signature. On the original certiicats the Yade-mark gresn coloured

‘Tenaris' is stamped. I case he owner of the original certiicate would release a copy of it, he must attest its conformity o the original one, taking upon himselft the responeability for any unlawful or not allowed use. Any ion and/or falsifi il b j o helaw.

Ests documento ceriifica que los p di aqui lusron 2 , probados y/o jionados de acusrdo con la ificacidn de rafe ia y saisface los ep Este certifi s8 emite medi un sislema i y 8e valido con frma eleckénica. En el certificado onginal et logatipo

Tenaris (verde) esth impreso en lahoja. En caso de que of p del fi gue una f pia del mismo, deber garaniizar la conformidad con ef original, y 6e hace respaneable por oualquier uso dlegal o indebido. Cualquier alteracicn y/a felsificacion sarh sujota a la ley. —II.WﬂOI)Mldﬂ-N




Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

Tenaris m-‘OCU CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntmero Page / Pagina: (91697) @mﬁmnEN. Ver. México
03009174 | 4/4 272033 oo
Date/Dia: - 20/06/2003

Customer /Ciente:. TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia def diente Manufacturer’s Works Order N° / Confirmacion de Venta

054667/03
[Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

[Standard or Spedification / Normas o espedificaciones.
API S5L/ASTM Al06/ASME SA106/ASTM AS3

Steel Grade / Qrado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 74 Pcs/pz Nominat Weight / Peso Nominal
73.00 X 5.20 MM 5.50 / 7.00 MTS 8.62 KG/M
2-7/8 X 0.203 INCH 18.00 / 23.00 FT 5.79 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARTIA

EDICION DE LA NORMA: API 5L 42° Edition 2000 - ASTM RA106/99 - ASTM AS53/99 - ASME SA 106/01.
TAMSA REF: 398182

\)r.Yn .:?D/
3\ [

TAMSA QUALITY DEPARMENT SIGNATURE

s
e £
£ 3
=X &%
/h.@m:.,\m... o~

Qualiy System Certified
N° 110950

CHIEF OF QUALITY
RESPONSABLE DEL

ERTIFICATION DEPT
Y
P_CERTIFI&ACZON DE CALIDAD

This is to cerlify that he pi described here in were ied, tested, and/or i din

‘with he specificati fe and mests the
“Tenari' is stamped. In case the owner of he original ceriificate would releasa a copy of it, he must attest its conformity to the original one, taking upon himeeift the responsability for any unlawful or not allowed use. >nv\.~u.\¥.g and/or falsification will be subjected to the law.
Este documento certifica que los p d [? , probados y/o inep ificacion de ref ay

ia del miemo, debera garantizar la conformidad con el original, y se hace

aqui fueron ﬂ \.\ e

usd __anlo debid

de acuerdo con la loe di

se emite un sistema

una

Tenaris (verde) est impreso en la hoja. En caso de que el p dor del i g

por cuaslqui Cualquier ion y/o &

in afl respects. This cerlificate is issued v< ‘..\J\.,.S-Non system and itis valid with elec¥onic signature. On ha Q-VA,N certficate the ¥ade-mark green coloursd

y es valido con ima looﬂa}an En st certificado original el logotipo
6n sera sujeta a la ley.

_ DICA77704 0




